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Repair Parts Pages for Inlets

talled above Hemisphere® fans
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30” Attic Inlet (812340): Exploded Parts Drawing
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30” Attic Inlet (812340): Parts List
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ITEM # PART # QTyY DESCRIPTION
1 690291 54 #10-16 X 3/4” TEK SCREW
2 690321 6 #10-24 X 1-1/2” SCREW
3 812093-ZM 1 30” DAMPER STOP/CAP ASSEMBLY
4 812103 1 SS 3/32” CABLE, 7 X 19
5 812107 2 PANEL, 32.5” X 17.375” X .91”
6 812108 2 PANEL, 31.81” X 17.375” X .91”
7 812109-ZM 4 CORNER BRACKET, 17.34” LONG
8 812117-ZM 1 CABLE & SPRING CHANNEL
9 812120 1 PULLEY ASSEMBLY, 1-7/8” DIAMETER
10 812124-ZM 1 30” BOTTOM CAP ASSEMBLY
11 812297 2 HINGE, BUSHING
12 812336 1 30” DAMPER PANEL
13 936057 21 #10 X 2” SCREW WITH SEAL
14 972029 1 GUARD, HOMERUN CABLE
15 FP831 1 SPRING, DAMPER VANE
16 MH8028 16 FLAT WASHER, 3/16” ID X 1” OD
17 MH90030 6 #10-24 NYLOCK HEX NUT
18 VB225 1 1/2” LARGE CLAMP NUT
19 VB227 1 1/2” LARGE CLAMP BOLT
20 VC354 1 1/8” CABLE CLAMP
21 ZR1724 2 DAMPER HINGE
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24” & 36" Attic Inlet: Exploded Parts Drawing
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24” & 36” Attic Inlet: Parts List

ITEM # PART # Qry DESCRIPTION

1 010424 20 1/4” FLAT WASHER

2 010625 20 1/4-20 X 2” HEX BOLT

3 012793 20 1/4-20 NYLOCK NUT

4 690321 6 #10-24 X 1-1/2” SCREW
812038 4 24” INLET PANEL

> 812044 4 36” INLET PANEL

6 812103 1 SS 3/32” CABLE, 7 X 19

7 812120 1 PULLEY ASSEMBLY, 1-7/8” DIAMETER

8 812130-ZM 1 CABLE & SPRING CHANNEL, 24” DAMPER
812134-ZM 1 CABLE & SPRING CHANNEL, 36” DAMPER

9 936057 8 #10 X 2” SCREW WITH SEAL

10 972029 1 GUARD, HOMERUN CABLE

11 972030 2 MOUNTING BRACKET

12 812013 4 24” DAMPER STOP ANGLE
972103 4 36” DAMPER STOP ANGLE

13 FP831 1 SPRING, DAMPER VANE

14 MH8028 6 FLAT WASHER, 3/16” ID X 1” OD

15 MH90030 6 #10-24 NYLOCK HEX NUT

16 MH90256 20 #8-18 X 1-1/4” TEK SCREW

17 MH90411 2 PLASTIC HINGE BUSHING

18 MH90918 4 1/4-20 X 1-1/2” HEX BOLT

19 MH90923 4 1/4-20 WELD NUT

20 SMP8016 2 24” INLET TOP & BOTTOM ASSY
SMP8019 2 36” INLET TOP & BOTTOM ASSY

21 VB225 1 1/2” LARGE CLAMP NUT

22 VB227 1 1/2” LARGE CLAMP BOLT

23 VC354 1 1/8” CABLE CLAMP

24 ZR1724 2 DAMPER HINGE

25 ZR1726 2 24” DAMPER PANEL
ZR1726A 2 36” DAMPER PANEL
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Attic Inlet Dome, Flashing, and Bird Netting: Repair Parts
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ITEM # (22,1,2"%,?_;) (3232&%;}) QTy DESCRIPTION
1 010431 010431 16 | 5/16-18 X 1” SS SCREW
2 MH8032 MH8032 32 | 5/16” ID X 1/2” OD SS FLAT WASHER
3 MH8097 MH8097 16 | 5/16-18 X 2-1/4” SS BOLT
4 MH90044 MH90044 32 | 5/16-18 SS NYLOCK NUT
5 ZR1710 ZR1710A 1 | ROOF CHIMNEY DOME
6 ZR1768 812026 4 | DOME SUPPORT BRACKET
TEM# 4.?é|2|§§?\|ET) (36,%,2,3‘5?“” QTy DESCRIPTION
7 812074 812084 1 | BIRD NETTING
8 MH8028 MH8028 24 | 3/16” ID X 17 OD SS FLAT WASHER
9 MH90251 MH90251 28 | #8-18 X 1/2” SS TEK SCREW
10 812135 812136 SS EYEROD, CHIMNEY NETTING

ITEM # 812230 812330

(24” FLASHING)  (36” FLASHING) DESCRIPTION
11 MH90256 MH90256 8 | #8-18X 1-1/4” S TEK SCREW
12 ZR1730 ZR1730A1PC | 1 | ROOF ATTIC INLET FLASHING
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Hardware - Replacement/Repair Part Numbers

Hardware depicted are not actual size or to scale.

3/16” IDX 1” OD
Flat Washer
MH8028

1/211
Large Clamp Nut
VB225

Hardware used to assemble 30” Inlets:

[ ]
#10-24
Nylock Hex Nut
MH90030
#10-16 X 3/4”
Tek Screw
690291

1/2 1/8”
Large Clamp Bolt
VB227 Cable Clamp
VC354

Hinge Bushing
812297

Hardware shown above can be found in the following Parts Bags: 812338

#10-24 X 1-1/2”
Pan Head Screw
690321
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#10 X 2”
Sheet Metal Screw
936057

1/4-20
Hex Lock Nut
012793

#10-24
Nylock Hex Nut
MH90030

(&

Hinge Bushing
MH90411

1/4”
Flat Washer
010424

#8-18 X 1-1/4”
Tek Screw
MH90256

3/16” IDX 1” OD
Flat Washer
MH8028

1/2" 1/2u
Large Clamp Nut Large Clamp Bolt
VB225 VB227

Hardware used to assemble 24” & 36” Inlets:

#10-24 X 1-1/2”
Pan Head Screw
690321

1/811
Cable Clamp
VC354

1/4-20 X 1-1/2”
Hex Head Bolt
MH90918

J)

1/4-20
Weld Nut
MH90923

Hardware shown above can be found in the following Parts Bags: 812039
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#10 X 2”
Sheet Metal Screw
936057

1/4-20 X 2”
Hex Head Bolt
010625
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